s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX40MIMO_Ant0_6565_242Tone_RU61
Spectrum [u?]

Ref Level 20,00 dém  Offset 1621 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.43 dBm)
6.5623630 GHZ
10 dém:

0 dem

-10 dBm f

/ !I
20 dBm -

// WMF“MM{MW 1 'Ml 'H

50 dem—1

-60 dBm:

=70 dBm:

CF 6.565 GHz

1001 pts Span 80.0 MHz

[ [ ) )

Date: 30.JAN.2023 19:19:04

11AX40MIMO_Antl_6565_242Tone_RU61
Spectrum [u?]

Ref Level 20,00 dém  Offset 1513 dB @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.40 dBm)
6.5610840 GHZ
10 dém:

0 dem

-10 dBm /

-20 dBm / -

r A

50 aBm——

-60 dBm

-70 dBm

CF 6.565 GHz 1001 pts SEan 80.0 MHz

Date: 30.JAN.Z2023 19:19:45

Sporton International Inc. (Kunshan) Page Number : A2-306 of 408
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: UZ7TWLMTO



saroniis. FCC RF Test Report

Report No

.: FR2D2902A

11AX40MIMO_Ant0_6685_242Tone_RU61

Spectrum T

Ref Level 20,00 dém  Offset 1549 d& @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.01 dBm
6.6670980 GHZ
10 dém:

0 dem

-10 dBm '8

-20 dBm: ) \

-30 dBm: /
-40 dBm ff

-50 dBm

d=7T

I=

=
E;

-60 dBm:

=70 dBm:

CF 6.685 GHz 1001 pts Span 80.0 MHz

) ()

11AX40MIMO_Antl_6685_242Tone_RU61

Spectrum T

Ref Level 20,00 dém  Offset 16,32 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.32 dBm)
6.6682170 GHZ
10 dém:

0 dem

-10 dBm -

\
20 dBm / -

-30 dem ( H‘ N[M \J
/i v[ ! k
-40 dBm b

Iy
o .

-50 dBm:

-60 dBm

-70 dBm

CF 6.685 GHz 1001 pts SEan 80.0 MHz

Date: 30.JAN.Z2023 19:21:1%

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number T A2

-307 of 408



saroniis. FCC RF Test Report

Report No. : FR2D2902A

11AX40MIMO_Ant0_6845_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dém  Offset 1650 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

1.52 dBm)|

6.8576270 GHz

0 dem

-10 dBm

-20 dBm: 1

lmw sy

-40 dBm

==
—

-50 dBm

-60 dBm:

=70 dBm:

CF 6.845 GHz

1001 pts

Span 80.0 MHz

11AX40MIMO_Antl_6845_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dém  Offset 1541 dB & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

10 dém:

M1[1]

5.04 dBm)
6.8594660 GHz

0 dem

-10 dBm

20 dBm !

FLL G, Jid

T

-40 dBm i

I
A [+

Y N oy —
-50 dBm

-60 dBm

=70 dBm

CF 6.845 GHz 1001 pts Span 80.0 MHz

il ) [T EEEEER—]
Date: 30.JAN.2023 19:25:38

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-308 of 408



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

11AX40MIMO_Ant0_6885_242Tone_RUG62

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

Offset 1648 d& @ RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

10 dém:

M1[1]

1.85 dBm|
6.8978670 GHz

0 dem

-10 dBm

e - S

-20 dBm:

-30 dBm H

-40 dBm i

-50 dBm

-60 dBm:

=70 dBm:

CF 6.885 GHz

1001 pts

Span 80.0 MHz

L

Date: 30.JA

11AX40MIMO_Antl_6885_242Tone_RU62

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

Offset 1530 dé & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

10 dém:

M1[1]

1.46 dBm)|
6.9001850 GHz

0 dem

-10 dBm

-20 dBm

R

-30 dBm "ﬁh 1

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.885 GHz

1001 pts

Span 80.0 MHz
[ [ EECEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-309 of 408



saronis. FCC RF Test Rep

ort

Report No. : FR2D2902A

11AX40MIMO_Ant0_6925_242Tone_RUG61

Ref Level 20
lo Att
Count 100/100

Spectrum

(=)

.00 dBm Offset 16,55 dB & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.9075770 GHz

3.34 dBm)

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

T

] S,

-50 dBm

D e

-60 dBm:

=70 dBm:

CF 6.925 GHz

1001 pts

L

Date: 30.JAN.2023 19:28:54

Span 80.0 MHz

) W e

11AX40MIMO_Antl_6925_242Tone_RU61

| Att
Count 100/100
[®1Rm View

Spectrum

(=)

Ref Level 20,00 dém  Offset 1544 dB @ RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

10 dém:

M1[1]

6.9073380 GHz

2.95 dBm)

0 dem

-10 dBm

-20 dBm

-30 dBm

| e

1001 pts

Date: 30.JAN.2023 19:29:

Span 80.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-310 of 408



SPORTON LAB.

FCC RF Test Report

Report No

.: FR2D2902A

11AX40MIMO_Ant0_6965_242Tone_RUG61

| Att
Count 100/100

Spectrum

Ref Level 20,00 dBm

(=)

Offset 1650 d& & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 2.99 dBm

6.9482970 GHz

0 dem

-10 dBm

-20 dBm:

R

-30 dBm:

I

—

gy —
=
—_—

I

.
=

1001 pts

Span 80.0 MHz

L

Date: 30.JA

) ARREREED e

3 19:30:38

11AX40MIMO_Antl_6965_242Tone_RU61

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
20 dB @ SWT

Offset 1641 dE & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 1.46 dBm)

6.9495750 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

P

-60 dBm

-70 dBm

CF 6.965

1001 pts

Span 80.0 MHz
—
] (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-311 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX40MIMO_Ant0_7005_242Tone_RU61

Spectrum T

Ref Level 20,00 dBm  Offset 1578 d& @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.31 dBm
6.9881370 GHZ
10 dém:

0 dem

-10 dBm ’l

| |
-30 dBm Jf HIHMMW

40 dem %"

7 al

[}

T I ML,\M- ]

-50 dBm

-60 dBm-

=70 dBm:

CF 7.005 GHz 1001 pts Span 80.0 MHz
L L J [ CEEERRE ]
Date: 31.JAN.2023 22:51:11

11AX40MIMO_Antl_7005_242Tone_RU61
Spectrum [%]

Ref Level 20,00 dBm  Offset 1576 dB @ RBW 1 MHz

lo At 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 3.74 dBm
6.9886160 GHZ
10 dém:
0 dem. "‘!
At

-10 dBm f

-20 dém / I{
-30 dBm ‘J M‘WW‘I (JI 1

/ [}
-40 dB: J‘J h
m Lning
n"""w.
N
-50 dem:
-60 dBm
=70 dBm
CF 7.005 GHz 1001 pts Span 80.0 MHz
- —
JU J ARRRE
Date: 31.JAN.2023 22:91:22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-312 of 408



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

11AX40MIMO_Ant0_7085_242Tone_RUG62

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100

20 dB & SWT

Offset 15637 dé @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

2.99 dBm)
7.1006640 GHz|

0 dem

-10 dBm

-20 dBm:

-30 dBm:

40 dem ‘r

-S0°dBm

-60 dBm:

=70 dBm:

CF 7.085 GHz

1001 pts

Span 80.0 MHz

11AX40MIMO_Ant1_7085_242Tone_RU62

Spectrum

(=)

Ref Level 20,00 dBm
lo Att

Count 100/100
[®1Rm View

Offset 1627 dé @ RBW 1 MHz
20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp

10 dém:

M1[1]

3.62 dBm)
7.1009840 GHz|

0 dem

-10 dBm

N PR

-20 dBm

JWMWMW'

-40 dBm

5 e —————

-60 dBm

-70 dBm

CF 7.085 GHz 1001 pts

Span 80.0 MHz

Date: 30.JAN.Z2023 19:35:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-313 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX80MIMO_Ant0_5985_484Tone_RU65
Spectrum [u?]

Ref Level 20,00 dém  Offset 1627 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.64 dBm
5.950000 GHz
10 dém:

0 dem

-10 dBm f—l'“*— —

-20 dBm: /

| Py i

-40 dBm ’rflr o ]w“ B ‘\

-50 dBm

-60 dBm:

=70 dBm:

CF 5.985 GHz 1001 pts Span 160.0 MHz

[ [ ) )

11AX80MIMO_Antl_5985_484Tone_RU65
Spectrum [u?]

Ref Level 20,00 dBm  Offset 1518 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.40 dBm
5.967100 GHz
10 dém:

0 dem

-10 dBm / A

-20 dBm {

| b

J L]

-50 dBm:

-60 dBm

-70 dBm

CF 5.985 GHz 1001 pts SEan 160.0 MHz

Date: 30.JAN.Z2023 19:41:11

Sporton International Inc. (Kunshan) Page Number 1 A2-314 of 408
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: UZ7TWLMTO



saroniis. FCC RF Test Report

Report No

.: FR2D2902A

11AX80MIMO_Ant0_6225_484Tone_RUG5

Spectrum T

Ref Level 20,00 dém  Offset 16,55 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.91 dBm
6.189200 GHz
10 dém:

0 dem

-10 dBm f i Mt

-20 dBm: )

| e
f it

-40 dBm s

-50 dBm

-60 dBm:

=70 dBm:

CF 6.225 GHz 1001 pts Span 160.0 MHz

) W e

11AX80MIMO_Antl_6225_484Tone_RU65

Spectrum T

Ref Level 20,00 dém  Offset 1651 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.63 dBm
6.194470 GHz
10 dém:

0 dem

-10 dBm {

|
| R0 W

J |

ka__"_
-50 dBm:

-60 dBm

-70 dBm

CF 6.225 GHz 1001 pts Span 160.0 MHz
—— - *

Date: 31.JAN.2023 22:54:11

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number : A2-315 of 408



saroniis. FCC RF Test Report

Report No

.: FR2D2902A

11AX80MIMO_Ant0_6385_484Tone_RU66

Spectrum T

Ref Level 20,00 dém  Offset 16,62 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.24 dBm
6.389320 GHz
10 dém:

0 dem

L N S,
-10 dBm

1o, (s ]

-40 dBm

=
L=

-50 dBm

-60 dBm:

=70 dBm:

CF 6.385 GHz

1001 pts Span 160.0 MHz

[ [ ) W e

11AX80MIMO_Ant1_6385_484Tone_RU66

Spectrum T

Ref Level 20,00 dém  Offset 1573 d& @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.00 dBm
6.420960 GHz
10 dém:

0 dem

-10 dBm -

-30 dem Wﬂf lﬂlmwl [I'Mrn Mwwh }

-40 dBm ],

L

-50 dBm:

-60 dBm

-70 dBm

CF 6.385 GHz 1001 pts SEan 160.0 MHz

Date: 30.JAN.2023 19:48:10

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number : A2-316 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX80MIMO_Ant0_6465_484Tone_RUG5

Spectrum T

Ref Level 20,00 dém  Offset 1541 dB & RBW 1 MHz

lo At 20 dB @ SWT 20ms @ VBW 3MHz Mode Sweep
Count 100/100
(@ 1rm View
m1[1] 1.73 dBm
6.427120 GHZ
10 dém:
0 dBm —

-10 dBm [v—k_’_—mniw

20 dBm |

| s "W\th o

-40 dBm

7 \“‘m\
IS i,

-50 dBm

-60 dBm-

=70 dBm:

CF 6.465 GHz 1001 pts Span 160.0 MHz
I [ ) ()
Date: 30.JAN.2023 19:47:33

11AX80MIMO_Antl_6465_484Tone_RU65

Spectrum T

Ref Level 20,00 dém  Offset 1636 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 3.95 dBm

6.427920 GHz
10 dém:

0 dem

-10 dBm |

1
-20 dBm {

,/ LT W,
/ 1

7 [,
"
R N— R S
-50 dBm
-60 dBm
=70 dBm
CF 6.465 GHz 1001 pts Span 160.0 MHz
il ) [T EEEEER—]
Date: 30.JAN.2023 19:48:14

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number : A2-317 of 408



saroniis. FCC RF Test Report

Report No

.: FR2D2902A

11AX80MIMO_Ant0_6545_484Tone_RUG6

Spectrum T

Ref Level 20,00 dém  Offset 1652 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.25 dBm)
6.562580 GHz
10 dém:

o —h
- i e |
40 dem J, [ W \"

-50 dBm

-60 dBm:

=70 dBm:

CF 6.545 GHz

1001 pts Span 160.0 MHz

[ [ ) )

Date: 30.JAN.2023 19:49:27

11AX80MIMO_Antl_6545_484Tone_RU6G6

Spectrum T

Ref Level 20,00 dém  Offset 1544 dB @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.56 dBm)
6.560340 GHz
10 dém:

0 dem

—
-10 dBm - \

|
O L T |
e W

EE

=

-60 dBm

-70 dBm

CF 6.545 GHz 1001 pts SEan 160.0 MHz

Date: 30.JAN.2023 19:50:08

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number : A2-318 of 408



saroniis. FCC RF Test Report

Report No. : FR2D2902A

11AX80MIMO_Ant0_6625_484Tone_RUG5

Spectrum

(=)

Ref Level 20,00 dém  Offset 1628 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.74 dBm|
6.607580 GHz

0 dem

f 44\
-10 dBm |

|
| |
-20 dBm:

-30 dBm ) "wmw ‘JW VW‘L

|
40 dém i V

-50 dBm

-

-60 dBm:

=70 dBm:

CF 6.625 GHz 1001 pts

Span 160.0 MHz

L

Date: 30.JAN.2023 19:52:41

11AX80MIMO_Antl_6625_484Tone_RU65

Spectrum

(=)

Ref Level 20,00 dém  Offset 1623 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.09 dBm)|
6.602940 GHz

0 dem

-10 dBm Ir )

|
-20 dBm {

| L D
=30 dBm W

/ lf N
40 dBm -

T

-50 dBm:

-60 dBm

-70 dBm

CF 6.625 GHz 1001 pts
—

Span 160.0 MHz

Date: 30.JAN.Z2023 19:52:52

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-319 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX80MIMO_Ant0_6705_484Tone_RUG5

Spectrum T

Ref Level 20,00 dém  Offset 1668 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.15 dBm)

6.676710 GHz
10 dém:

0 dem

-10 dBm I"

|
-20 dBm: [

| e Ve
| / Vol

40 dBm =

- EN
-50 dBm
60 dBm
=70 dBm-
CF 6.705 GHz 1001 pts Span 160.0 MHz
[ r ) € e
Date: 30.JAN.2023 19:53:58

11AX80MIMO_Antl_6705_484Tone_RU65

Spectrum T

Ref Level 20,00 dém  Offset 1656 d& & RBW 1 MHz
| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 1.98 dBm)

6.674150 GHz
10 dém:

0 dem

1 T
-10 dBm |

-20 dBm { \
-30 dBm ) J"rw'{w "L IMHM M‘ll‘

/ L]

-50 dBm:

-60 dBm

-70 dBm

CF 6.705 GHz 1001 pts Span 160.0 MHz

) REREEEE ]

Date: 30.JAN.2023 19:54:38

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-320 of 408



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

11AX80MIMO_Ant0_6785_484Tone_RUG6

Spectrum

(=)

Ref Level 20,00 dém  Offset 1570 dB & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1]
10 dém:

3.88 dBm)
6.822720 GHz

0 dem

-10 dem {"”*‘*f¢¥xu_§i\

-20 dBm: \

o Mﬂ M“IIM NWWL \

.
-40 dBm {F

-50 dBm

-60 dBm:

=70 dBm:

CF 6.785 GHz

1001 pts 5

L

Date: 30.JAN.2023 19:55:56

) ()

an 160.0 MHz

11AX80MIMO_Antl_6785_484Tone_RU66

Spectrum

(=)

Ref Level 20,00 dém  Offset 16,63 d& & RBW 1 MHz
| Att 20 dB & SWT

20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.05 dBm)
6.793950 GHz

0 dem T

[ B
-10 dBm

| |
-20 dBm

v L LAY AL |

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 6.785 GHz

1001 pts

Date: 30.JAN.Z0Z3

Span 160.0 MHz
[ [ EECEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-321 of 408



SPORTON LAB.

FCC RF Test Report

Report No

.: FR2D2902A

11AX80MIMO_Ant0_6865_484Tone_RU66

Spectrum

(=)

Ref Level 20,00 dém  Offset 16,62 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]

6.893450 GHz
10 dém:

1.40 dBm)|

0 dem

-10 dBm {_‘_“k —_\

-20 dBm: ‘ \

i e |
[

-50 dBm

-60 dBm:

=70 dBm:

CF 6.865 GHz

1001 pts

L

Date: 30.JAN.2023 19:57:34

Span 160.0 MHz

) ()

11AX80MIMO_Ant1_6865_484Tone_RU6G6

Spectrum

(=)

Ref Level 20,00 dBm  Offset 1548 dB @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1]

6.897450 GHz
10 dém:

1.85 dBm|

0 dem

-10 dBm 1 ] _\

| \
-20 dBm

-30 deém “Nllﬁ “w WW‘W l‘l

I \

-50 dBm:

-60 dBm

-70 dBm

CF 6.865 GHz 1001 pts

Date: 30.JAN.Z2023 19:58:1%

SEan 160.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-322 of 408



SPORTON LAB.

FCC RF Test Repor

t

Report No. : FR2D2902A

11AX80MIMO_Ant0_6945_484Tone_RUG5

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
20 dB @ SWT

Offset 1552 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 2.82 dBm

6.930290 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 6.945 GHz

1001 pts Span 160.0 MHz

3 20:

01:57

11AX80MIMO_Antl_6945_484Tone_RU65

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 16,51 d& & RBW 1 MHz
20 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 1.36 dBm)

6.909680 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

| Mﬂm‘W

-40 dBm

I

-50 dBm:

-60 dBm

-70 dBm

CF 6.945

1001 pts Span 160.0 MHz

: 30.JAN.2023 20:02:0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-323 of 408



saroniis. FCC RF Test Report

Report No

.: FR2D2902A

11AX80MIMO_Ant0_7025_484Tone_RUG6

Spectrum T

Ref Level 20,00 dém  Offset 16,67 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 3.46 dBm
7.028200 GHz
10 dém:

0 dem

X PR

-10 dBm { —‘\

- o M |

1
\
40 dBm v at

7 Ky
- | a
-50 dBm
-60 dBm-
=70 dBm:
CF 7.025 GHz 1001 pts Span 160.0 MHz
L L J [ CEEEERE ]
Date: 30.JAN.2023 20:03:20

11AX80MIMO_Antl_7025_484Tone_RU66

Spectrum T

Ref Level 20,00 dém  Offset 1658 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.02 dBm)
7.061440 GHz
10 dém:

0 dem

-10 dBm {

\
f\ MMMWT |

-40 dBm

S
-50 dBm:

-60 dBm

-70 dBm

CF 7.025 GHz 1001 pts SEan 160.0 MHz
— = ]
il ) CRRR e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number 1 A2-324 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX160MIMO_Ant0_6025_996Tone_RUG7
Spectrum [u?]

Ref Level 20,00 dBm  Offset 1516 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.04 dBm
6.007740 GHz
10 dém:

0 dem

—1 v
-10 dBm [

-20 dBm:

-30 dBm:

—

e el

N BN

-60 dBm:

=70 dBm:

CF 6.025 GHz 1001 pts Span 320.0 MHz

[ [ ) )

11AX160MIMO_Ant1_6025_996Tone_RU67
Spectrum [u?]

Ref Level 20,00 dém  Offset 16,05 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.53 dBm
6.009340 GHz
10 dém:

0 dem

M1
-10 dBm

-20 dBm

-30 dBm

o] Pl 4

e N

-40 dBm

L L.
-50 dBm:

-60 dBm

-70 dBm

CF 6.025 GHz 1001 pts Span 320.0 MHz
— - *

Date: 30.JAN.2023 20:08:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-325 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX160MIMO_Ant0_6185_996Tone_RUG67
Spectrum [u?]

Ref Level 20,00 dém  Offset 1650 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.51 dBm
6.126820 GHz
10 dém:

0 dem

A R,
-10 dBm

|
| fi A )
Hi

=

E.

-40 dBm /

-50 dBm

-60 dBm:

=70 dBm:

CF 6.185 GHz 1001 pts Span 320.0 MHz

[ [ ) )

Date: 30.JAN.2023 20:10:06

11AX160MIMO_Ant1_6185_996Tone_RU67
Spectrum [u?]

Ref Level 20,00 dBm  Offset 1547 dB @ RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.73 dBm
6.182760 GHz
10 dém:

0 dem

-10 dBm

-20 dBm

-30 dBm

i N B

il
-40 dBm / H | L

-60 dBm

-70 dBm

CF 6.185 GHz 1001 pts SEan 320.0 MHz

Sporton International Inc. (Kunshan) Page Number 1 A2-326 of 408
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: UZ7TWLMTO



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX160MIMO_Ant0_6345_996Tone_RU6S
Spectrum [u?]

Ref Level 20,00 dém  Offset 1638 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.45 dBm
6.349800 GHz
10 dém:

0 dem

-10 dBm B— ——

P P i
40 dBm f V V ‘P \

-
-50 dBm

1
20 dBm H
[

-60 dBm:

=70 dBm:

CF 6.345 GHz 1001 pts Span 320.0 MHz

[ [ ) ()

11AX160MIMO_Ant1_6345_996Tone_RU6S
Spectrum [u?]

Ref Level 20,00 dém  Offset 1633 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 6.90 dBm
6.370890 GHz
10 dém:

0 dem

-10 dBm [

- o

{ )
-40 dBm |

I

1

l
.

— s —
-50 dBm:

-60 dBm

-70 dBm

CF 6.345 GHz 1001 pts SEan 320.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number 1 A2-327 of 408



saroniis. FCC RF Test Report

Report No. : FR2D2902A

11AX160MIMO_Ant0_6505_996Tone_RU67

Spectrum

(=)

Ref Level 20,00 dém  Offset 16,32 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.52 dBm)|
6.502120 GHz

0 dem

—
-10 dBm r

-20 dBm: {

| YL

/ I

-50 dBm

-60 dBm:

=70 dBm:

CF 6.505 GHz

1001 pts

Span 320.0 MHz

L

Date: 30.JAN.2023 20:14:46

11AX160MIMO_Antl_6505_996Tone_RU67

Spectrum

(=)

Ref Level 20,00 dém  Offset 1636 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1]
10 dém:

3.93 dBm)
6.429880 GHz

0 dem

!J—Q, ey ——y
-10 dBm

-20 dBm {

oo } o 0 g vy

J L

i I L
B a—
-50 dBm-
-60 dBm
-70 dBm
CF 6.505 GHz 1001 pts Span 320.0 MHz
|l ) REREEEE ]
Da 30.JAN. 2 0 30

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-328 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX160MIMO_Ant0_6665_996Tone_RU6S
Spectrum [u?]

Ref Level 20,00 dém  Offset 1658 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.50 dBm)
6.683540 GHz
10 dém:

0 dem

Xl |
-10 dBm! 1‘

|
G T |

-40 dBm [

-30 dBm:

-50 dBm

-60 dBm:

=70 dBm:

CF 6.665 GHz 1001 pts Span 320.0 MHz

) ()

11AX160MIMO_Ant1_6665_996Tone_RU6S
Spectrum [u?]

Ref Level 20,00 dBm  Offset 1548 dB @ RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.38 dBm
6.679710 GHz
10 dém:

0 dem

A —
-10 dBm

-20 dBm I

R |
RN i L

-50 dBm:

-60 dBm

-70 dBm

CF 6.665 GHz 1001 pts SEan 320.0 MHz

Sporton International Inc. (Kunshan) Page Number 1 A2-329 of 408
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: UZ7TWLMTO



SPORTON LAB.

FCC RF Test Report

Report No

.: FR2D2902A

11AX160MIMO_Ant0_6825_996Tone_RUG7

| Att

Spectrum

Ref Level 20,00 dBm

Count 100/100

(=)

Offset 16,67 dé & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 1.06 dBm)

6.808060 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

L inrentinraptno

-60 dBm:

=70 dBm:

CF 6.825 GHz

1001 pts Span 320.0 MHz

L

Date: 30.JAN.2023 20:21:2

11AX160MIMO_Antl_6825_996Tone_RU67

| Att

Spectrum

Ref Level 20,00 dBm

Count 100/100

(=)

Offset 1553 dé & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 1.61 dBm)

6.788240 GHz

0 dem

-10 dBm

I

-20 dBm

-30 dBm

-40 dBm

iiid

-50 dBm:

-60 dBm

-70 dBm

CF 6.825
—

1001 pts Span 320.0 MHz

: 30.JAN.2023 20:22:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-330 of 408



s=amranas. FCC RF Test Report Report No. : FR2D2902A

11AX160MIMO_Ant0_6985_996Tone_RU68

Spectrum T

Ref Level 20,00 dém  Offset 1682 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.56 dBm
7.014730 GHz
10 dém:

0 dem

-10 dBm

-20 dBm: + |
-30 dBm: A I A

-40 dBm

ITN— "'IMWL-. .,.uu)d M,

[rmemsrmemcat it |
-50 dBm

-60 dBm:

=70 dBm:

CF 6.985 GHz

1001 pts Span 320.0 MHz

L L ) QnRi e

11AX160MIMO_Ant1_6985_996Tone_RU6S
Spectrum @

Ref Level 20,00 dém  Offset 1574 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 3.33 dBm
7.022080 GHz
10 dém:

0 dem

-10 dBm

T A

-30 dBm

T

U PR—— S

i PR S Y T
50 dem

-60 dBm

-70 dBm

CF 6.985 GHz 1001 pts Span 320.0 MHz
= —
il ) CRRR e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number : A2-331 of 408



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

In-Band Emissions

Test Result
ngte Antenna (:\:Arﬁg) S?zue Inljjlejzx Result Limit Verdict
26Tone RUO See test graph | See test graph PASS
Ant0 5955 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 5955 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
AntO 6195 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RU53 | See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 6195 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RU53 | Seetest graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant0 6415 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Antl 6415 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
11A)(82§m IMO 26Tone RUO See test graph | See test graph PASS
Ant0 6435 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 6435 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant0 6475 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RU53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 6475 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant0 6515 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Antl 6515 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
Ant0 6535 26Tone RUO See test graph | See test graph PASS
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52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS

Antl 6535 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant0 6695 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 6695 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant0 6855 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Antl 6855 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant0 6875 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Antl 6875 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant0 6895 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 6895 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RU53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant0 6995 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RU53 | Seetestgraph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Antl 6995 52Tone RU37 | Seetestgraph | See test graph PASS
106Tone | RUS53 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant0 7095 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Antl 7095 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS
Ant0 7115 26Tone RU8 See test graph | See test graph PASS
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52Tone RU40 | Seetestgraph | See test graph PASS

106Tone | RU54 | Seetestgraph | See test graph PASS

26Tone RU8 See test graph | See test graph PASS

Antl 7115 52Tone RU40 | Seetestgraph | See test graph PASS
106Tone | RU54 | Seetestgraph | See test graph PASS

Ant0 5965 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 5965 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 6205 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 6205 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 6405 242Tone | RU62 | Seetestgraph | See test graph PASS
Antl 6405 242Tone | RUG2 | Seetestgraph | See test graph PASS
Ant0 6445 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 6445 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 6485 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 6485 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 6525 242Tone | RU62 | Seetestgraph | See test graph PASS
Antl 6525 242Tone | RU62 | Seetestgraph | See test graph PASS
11AX40MIMO Ant0 6565 242Tone | RU61 | Seetestgraph | See test graph PASS
SDM Antl 6565 242Tone | RU61 | Seetestgraph | Seetestgraph | PASS
Ant0 6685 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 6685 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 6845 242Tone | RU62 | Seetestgraph | See test graph PASS
Antl 6845 242Tone | RU62 | Seetestgraph | See test graph PASS
Ant0 6885 242Tone | RU62 | Seetestgraph | See test graph PASS
Antl 6885 242Tone | RU62 | Seetestgraph | See test graph PASS
Ant0 6925 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 6925 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 7005 242Tone | RU61 | Seetestgraph | See test graph PASS
Antl 7005 242Tone | RU61 | Seetestgraph | See test graph PASS
Ant0 7085 242Tone | RU62 | Seetestgraph | See test graph PASS
Antl 7085 242Tone | RU62 | Seetestgraph | See test graph PASS
Ant0 5985 484Tone | RU65 | Seetestgraph | See test graph PASS
Antl 5985 484Tone | RU65 | Seetestgraph | See test graph PASS
Ant0 6225 484Tone | RU65 | Seetestgraph | See test graph PASS
Antl 6225 484Tone | RU65 | Seetestgraph | See test graph PASS
Ant0 6385 484Tone | RU66 | Seetestgraph | See test graph PASS
11AX88§|'\\/|/| IMO Antl 6385 484Tone | RU66 | Seetestgraph | See test graph PASS
Ant0 6465 484Tone | RU65 | Seetestgraph | See test graph PASS
Antl 6465 484Tone | RU6G5 | Seetestgraph | See test graph PASS
Ant0 6545 484Tone | RU6G6 | See testgraph | See test graph PASS
Antl 6545 484Tone | RU6G6 | See testgraph | See test graph PASS
Ant0 6625 484Tone | RU6G5 | Seetestgraph | See test graph PASS
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Antl 6625 484Tone | RUG5 | Seetestgraph | See test graph PASS

Ant0 6705 484Tone | RU6G5 | Seetestgraph | See test graph PASS
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Ant0 6785 484Tone | RU6G6 | See testgraph | See test graph PASS
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Ant0 6865 484Tone | RU6G6 | Seetestgraph | See test graph PASS
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Spectrum Emission Mask Standard: None
Peak Power -13.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 5.90817 GHz | -63.63 dBm -49.91 dB -9.91 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 5.92351 GHz | -64.16 dBm -50.44 dB -10.51 dB
-21.040 MHz -11.520 MHz 200.000 kHz 5.94344 GHz | -49.66 dBm -35.94 dB -15.91 dB
-11.520 MHz -10.520 MHz 200.000 kHz 5.94348 GHz | -43.81 dBm -36.09 dB -16.19 dB
10.520 MHz 11.520 MHz 200.000 kHz 5.96651 GHz -60.41 dBm -46.69 dB -26.99 dB
11.520 MHz 21.040 MHz 200.000 kHz 5.97581 GHz -64.35 dBm -50.63 dB -22.83 dB
21.040 MHz 31.560 MHz 200,000 kHz 5.98653 GHz -64.21 dBm -50.49 db -10.52 dB
31.560 MHz 50.000 MHz 200,000 kHz 5.99769 GHz -63.50 dBm -50.18 db -10.18 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 5.91061 GHz | -63.46 dBm -49.80 dB -9.80 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 5.92357 GHz | -64.17 dBm -50.51 dB -10.65 dB
-21.040 MHz -11.520 MHz 200.000 kHz 5.94341 GHz | -48.80 dBm -35.14 dB -15.08 dB
-11.520 MHz -10.520 MHz 200.000 kHz 5.94350 GHz | -48.52 dBm -34.86 dB -15.16 dB
10.520 MHz 11.520 MHz | 200.000 kHz 5.96650 GHz -58.90 dBm -45.23dB -25.73 db
11.520 MHz 21,040 MHz | 200.000 kHz 5.97598 GHz -64.32 dBm -50.66 dB -22.71 dB
21.040 MHz 31,560 MHz = 200,000 kHz 5.98646 GHz -64.37 dém -50.71 dB -10.83 dB
31.560 MHz 50,000 MHz = 200,000 kHz 5.99697 GHz -63.92 dém -50.26 dB -10.26 dB

JL

Date: 2.FEB.2023 10:54:1B

Gl wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-336 of 408



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

11AX20MIMO_Ant0_5955_106Tone_RU53

JL

Spectrum o
Ref Level 10.00 dBm  Offset 15.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
1
-20 dBm { | t
{ !
30 dBm >, -
-40 dBm ~—
-50 dBm /
-60 dBm — e
-70 dBm
-80 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency Power Abs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 5.91437 GHz -63.47 dBm -49.42 dB -9.42 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 5.92368 GHz -64.02 dBm -49.97 d -10.24 dB
-21.040 MHz -11.520 MHz 200,000 kHz 5.94343 GHz -47.85 dBm -33.81dB -13.76 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 5.94348 GHz -48.56 dBm -34.52 dB -14.62 dB
10.520 MHz 11.520 MHz | 200.000 kHz 5.96652 GHz -57.83 dBm -43.78 dB -23.88 dB
11.520 MHz 21,040 MHz | 200.000 kHz 5.97603 GHz -63.99 dBm -49.94 dB -21.95 dB
21.040 MHz 31,560 MHz = 200,000 kHz 5.98652 GHz -64.23 dém -50.18 dB -10.23 dB
31.560 MHz 50,000 MHz = 200,000 kHz 5.99505 GHz -63.70 dBm -40.65 dB -0.65 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.09 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 5.90844 GHz | -63.62 dBm -50.53 dB -10.53 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 5.92348 GHz | -64.33 dBm -51.23 dB -11.42 dB
-21.120 MHz -11.560 MHz 200.000 kHz 5.94344 GHz | -48.61 dBm -35.52 dB -15.52 dB
-11.560 MHz -10.560 MHz 200.000 kHz 5.94344 GHz | -49.29 dBm -36.19 dB -16.29 dB
10.560 MHz 11.560 MHz 200.000 kHz 5.96656 GHz -59.88 dBm -46.79 dB -26.89 dB
11.560 MHz 21.120 MHz 200.000 kHz 5.97598 GHz -64.42 dBm -51.33 dB -23.45 dB
21.120 MHz 31.680 MHz 200,000 kHz 5.98665 GHz -64.55 dBm -51.46 db -11.49 dB
31.680 MHz 50.000 MHz 200,000 kHz 5.99908 GHz -63.97 dBm -50.88 db -10.88 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 5.90736 GHz -63.41 dBm -50.58 dB -10.58 dB
-31.680 MHz -21.120 MHz | 200,000 kHz 5.92342 GHz -64.28 dBm -51.45 dB -11.57 dB
-21.120 MHz -11.560 MHz 200,000 kHz 5.94344 GHz -47.61 dBm -34.77 dB -14.77 dB
-11.560 MHz -10.560 MHz 200,000 kHz 5.94346 GHz -47.98 dBm -35.14 dB -15.44 dB
10.560 MHz 11.560 MHz = 200.000 kHz 5.96656 GHz -58.21 dBm -45.38 dB -25.48 dB
11.560 MHz 21,120 MHz | 200.000 kHz $.97607 GHz -64.41 dBm -51.58 dB -23.63 dB
21.120 MHz 31,680 MHz | 200.000 kHz 5.98665 GHz -64.41 dém 51.56 dB -1161de
31.680 MHz 50,000 MHz = 200,000 kHz 5.99056 GHz -63.73 dBm -50.89 dB -10.90 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.29 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | Powerabs | PowerRel |
-50.000 MHz -31.680 MHz 200.000 kHz 5.91108 GHz | -63.50 dBm -51.22 dB
-31.680 MHz -21.120 MHz 200.000 kHz 5.92336 GHz | -64.20 dBm -51.91 dB
-21.120 MHz -11.560 MHz 200.000 kHz 5.94341 GHz | -46.76 dBm -34.48 dB
-11.560 MHz -10.560 MHz 200.000 kHz 5.94346 GHz -46.57 dBm -34.29 dB
10.560 MHz 11.560 MHz 200.000 kHz 5.96654 GHz -55.41 dBm -43.12 dB
11.560 MHz 21.120 MHz 200.000 kHz 5.96681 GHz -54.83 dBm -42.54 dB
21.120 MHz 31.680 MHz 200,000 kHz 5.98665 GHz -64.20 dBm -51.92 dB -11.96 dB
31.680 MHz 50.000 MHz 200,000 kHz 5.99442 GHz -63.71 dBm -51.42 db -11.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.40 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.15723 GHz -64.46 dBm -51.06 dB -11.06 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.16366 GHz -64.97 dBm -51.58 dB -11.63 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.18354 GHz -48.30 dBm -34.90 dB -14.90 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.18356 GHz -48.97 dBm -35.58 dB -15.88 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.20646 GHz -60.23 dBm -46.84 dB -26.94 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.21567 GHz -64.53 dBm 51.14dB -23.35 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.22612 GHz -64.68 dBm 51.28 dB -11.59 dB
31.380 MHz 50,000 MHz = 200,000 kHz 6.23317 GHz -64.43 dém -51.03 dB -11.03 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | Powerabs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200.000 kHz 6.14639 GHz | -64.54 dBm -52.12 dB -12.12 dB
-31.380 MHz -20.920 MHz 200.000 kHz 6.16365 GHz | -64.85 dBm -52.42 dB -12.45 dB
-20.920 MHz -11.460 MHz 200.000 kHz 6.18330 GHz | -46.85 dBm -34.43 dB -14.22 dB
-11.460 MHz -10.460 MHz 200.000 kHz 6.18357 GHz -46.75 dBm -34.33 dB -14.83 dB
10.460 MHz 11.460 MHz 200.000 kHz 6.20646 GHz -58.33 dBm -45.91 dB -26.01 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.21579 GHz -64.59 dBm -52.17 dB -24.28 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.22636 GHz -64.60 dBm -52.38 dB -12.41 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.23208 GHz -64.36 dBm -51.94 db -11.94 dB
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-50.000 MHz -31.380 MHz 200,000 kHz 6.15781 GHz -64.53 dBm -50.95 dB -10.95 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.16374 GHz -64.98 dBm -51.39 dB -11.54 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.18354 GHz -47.16 dBm -33.58 dB -13.57 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.18355 GHz -47.75 dBm -34.17 dB -14.27 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.20644 GHz -57.29 dBm -43.71dB -24.01 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.20653 GHz -56.58 dBm -43.00 dB -22.93 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.22633 GHz -64.96 dBm 51.38 dB -1143 dB
31.380 MHz 50,000 MHz = 200,000 kHz 6.22933 GHz -64.46 dBm -50.88 dB -10.88 dB
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Rangelow | RangeUp | RBW | Freguency | Powerabs | PowerRel |
-50.000 MHz -31.980 MHz 200.000 kHz 6.15090 GHz | -64.55 dBm -51.60 dB
-31.980 MHz -21.320 MHz 200.000 kHz 6.16311 GHz | -65.12 dBm -52.16 dB
-21.320 MHz -11.660 MHz 200.000 kHz 6.18332 GHz | -49.41 dBm -36.45 dB
-11.660 MHz -10.660 MHz 200.000 kHz 6.18335 GHz -49.97 dBm -37.01 dB
10.660 MHz 11.660 MHz 200.000 kHz 6.20665 GHz -60.58 dBm -47.62 dB
11.660 MHz 21.320 MHz 200.000 kHz 6.21619 GHz -64.55 dBm -51.59 dB
21.320 MHz 31.980 MHz 200,000 kHz 6.22693 GHz -64.64 dBm -51.88 dB -11.94 dB
31.980 MHz 50.000 MHz 200,000 kHz 6.22720 GHz -64.54 dBm -51.58 db -11.58 dB
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-50.000 MHz -31.980 MHz 200,000 kHz 6.15951 GHz -64.49 dBm -52.44 dB -12.44 dB
-31.980 MHz -21.320 MHz | 200,000 kHz 6.16315 GHz -64.91 dBm -52.86 dB -13.00 dB
-21.320 MHz -11.660 MHz 200,000 kHz 6.18311 GHz -47.56 dBm -35.51 dB -15.32 dB
-11.660 MHz -10.660 MHz 200,000 kHz 6.18335 GHz -48.08 dBm -36.04 dB -16.14 dB
10.660 MHz 11.660 MHz | 200.000 kHz 6.20665 GHz -58.33 dBm -46.28 dB -26.38 dB
11.660 MHz 21,320 MHz | 200.000 kHz 6.21615 GHz -64.58 dBm -52.54 dB -24.67 dB
21.320 MHz 31,980 MHz = 200,000 kHz 6.22694 GHz -64.84 dém -52.79 dB -12.83 dB
31.980 MHz 50,000 MHz = 200,000 kHz 6.22891 GHz -64.37 dém -52.32 dB -12.32 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimi
-50.000 MHz -31.980 MHz 200.000 kHz 6.16007 GHz | -64.49 dBm -52.69 dB -12.69 dB
-31.980 MHz -21.320 MHz 200.000 kHz 6.16306 GHz | -64.90 dBm -53.10 dB -13.14 dB
-21.320 MHz -11.660 MHz 200.000 kHz 6.18314 GHz | -47.12 dBm -35.32 dB -15.15 dB
-11.660 MHz -10.660 MHz 200.000 kHz 6.18335 GHz -47.10 dBm -35.30 dB -15.40 dB
10.660 MHz 11.660 MHz 200.000 kHz 6.20665 GHz -56.16 dBm -44.36 dB -24.46 dB
11.660 MHz 21.320 MHz 200.000 kHz 6.20669 GHz -55.40 dBm -43.60 dB -23.58 dB
21.320 MHz 31.980 MHz 200,000 kHz 6.22690 GHz -64.79 dBm -52.99 db -13.07 dB
31.980 MHz 50.000 MHz 200,000 kHz 6.23839 GHz -64.28 dBm -52.48 db -12.48 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.37267 GHz -64.54 dBm -48.57 dB -8.57 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.38338 GHz -64.95 dBm -48.98 dB -9.18 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.39386 GHz -64.69 dBm -48.73 dB -20.78 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.40341 GHz -62.17 dBm -46.20 dB -26.30 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.42657 GHz -52.10 dBm -36.14 dB -16.64 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.42663 GHz -51.26 dam -35.29dB -15.27 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.44674 GHz -65.00 dém -0.11de
31.800 MHz 50,000 MHz = 200,000 kHz 6.45210 GHz -64.48 dém -8.52 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.71dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.800 MHz 200.000 kHz 6.37889 GHz | -64.34 dBm -50.64 dB -10.64 dB
-31.800 MHz -21.200 MHz 200.000 kHz | 6.38333 GHz | -64.74 dBm -51.03 dB -11.18 dB
-21.200 MHz -11.600 MHz 200.000 kHz 6.39394 GHz | -64.70 dBm -50.99 dB -23.11 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.40341 GHz | -59.94 dBm -46.23 dB -26.33 dB
10.600 MHz 11.600 MHz 200.000 kHz 6.42660 GHz -50.05 dBm -36.34 dB -16.44 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.42666 GHz -49.68 dBm -35.98 dB -15.92 dB
21.200 MHz 31.800 MHz 200,000 kHz 6.44670 GHz -64.63 dBm -51.12 dB -11.24 dB
31.800 MHz 50.000 MHz 200,000 kHz 6.44850 GHz -64.47 dBm -50.76 db -10.76 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.37186 GHz -64.42 dBm -50.72 dB -10.72 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.38332 GHz -64.75 dBm -51.04 dB -11.17 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.40329 GHz -56.11 dBm -42.40 dB -22.31dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.40343 GHz -57.56 dBm -43.85 dB -24.35 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.42659 GHz -48.75 dBm -35.04 dB -15.34 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.42669 GHz -48.49 dBm -34.79 dB -14.71 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.44657 GHz -64.69 dBm -50.99 dB -11.26 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.45096 GHz -64.27 dgm -50.57 dB -10.57 dB
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Peak Power -13.29 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | Powerabs | PowerRel |
-50.000 MHz -31.680 MHz 200.000 kHz 6.37872 GHz | -64.34 dBm -51.05 dB
-31.680 MHz -21.120 MHz 200.000 kHz 6.38335 GHz | -64.94 dBm -51.65 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.39399 GHz | -64.66 dBm -51.37 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.40344 GHz -60.68 dBm -47.39 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.42656 GHz -45.06 dBm -35.77 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.42659 GHz -49.25 dBm -35.96 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.44644 GHz -64.60 dBm -51.52 dB -11.79 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.44686 GHz -64.43 dBm 51.14 dB -11.14 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

11AX20MIMO_Antl_6415_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.25 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 6.38060 GHz -64.28 dBm -51.04 dB -11.04 dB
-31.680 MHz -21.120 MHz | 200,000 kHz 6.38333 GHz -64.83 dBm -51.58 dB -11.60 dB
-21.120 MHz -11.560 MHz 200,000 kHz 6.39403 GHz -64.29 dBm -51.04 dB -23.16 dB
-11.560 MHz -10.560 MHz 200,000 kHz 6.40346 GHz -59.29 dBm -46.04 dB -26.34 dB
10.560 MHz 11.560 MHz = 200.000 kHz 6.42656 GHz -49.18 dBm -35.93dB -16.03 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.42666 GHz -49.05 dBm -35.80 dB -15.71 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.44658 GHz -64.58 dém 51.33dB -1144 dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.45040 GHz -64.35 dém -51.10 dB -11.10 dB
JU ) ARREREED e

11AX20MIMO_Antl_6415_106Tone_RUS4

Spectrum

Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.15dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | Powerabs | PowerRel | ALimit |
-50.000 MHz -31.680 MHz 200.000 kHz 6.36969 GHz | -64.29 dBm -51.14 dB -11.14 dB
-31.680 MHz -21.120 MHz 200.000 kHz 6.38340 GHz | -64.66 dBm -51.51 dB -11.59 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.40307 GHz | -56.66 dBm -43.50 dB -23.19 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.40344 GHz -57.03 dBém -43.87 dB -23.97 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.42656 GHz -47.74 dBm -34.59 dB -14.69 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.42660 GHz -47.65 dBm -34.50 dB -14.47 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.44663 GHz -64.70 dBm -51.54 dB -11.60 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.44939 GHz -64.02 dBm -50.87 db -10.87 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR2D2902A

11AX20MIMO_Ant0_6435_26Tone_RUO

Spectrum :El
Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.740 MHz 200,000 kHz 6.40036 GHz -64.24 dBm 5272 dB -12.72dB
-31.740 MHz -21.160 MHz 200,000 kHz 6.40332 GHz -64.79 dBm -53.27 dB -13.34 dB
-21.160 MHz -11.580 MHz 200,000 kHz 6.42340 GHz -47.22 dBm -35.71.dB -15.69 dB
-11.580 MHz -10.580 MHz 200,000 kHz 6.42345 GHz -47.53 dBm -36.01 dB -16.51 dB
10.580 MHz 11.580 MHz = 200.000 kHz 6.44657 GHz -59.41 dBm -47.89 dB -28.19 dB
11.580 MHz 21,160 MHz | 200.000 kHz 6.45608 GHz -64.90 dBm -53.38dB -2545 dB
21.160 MHz 31,740 MHz | 200.000 kHz 6.46669 GHz -65.00 dém -53.48 dB -13.55 dB
31.740 MHz 50,000 MHz = 200,000 kHz 6.48032 GHz -64.46 dBm -52.95 dB -12.95 dB
- —_———

11AX20MIMO_Ant0_6435_52Tone_RU37

Spectrum

Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimi
-50.000 MHz -31.740 MHz 200.000 kHz 6.38607 GHz | -64.27 dBm -51.68 dB -11.68 dB
-31.740 MHz -21.160 MHz 200.000 kHz 6.40327 GHz | -64.88 dBm -52.30 dB -12.31 dB
-21.160 MHz -11.580 MHz 200.000 kHz 6.42333 GHz | -47.43 dBm -34.85 dB -14.78 dB
-11.580 MHz -10.580 MHz 200.000 kHz 6.42344 GHz -47.89 dBm -35.31 dB -15.61 dB
10.580 MHz 11.580 MHz 200.000 kHz 6.44658 GHz -59.11 dBm -46.52 dB -26.62 dB
11.580 MHz 21.160 MHz 200.000 kHz 6.45395 GHz -56.74 dBm -44.15 dB -18.00 dB
21.160 MHz 31.740 MHz 200,000 kHz 6.46523 GHz -62.55 dBm -49.97 db -11.69 dB
31.740 MHz 50.000 MHz 200,000 kHz 6.47156 GHz -64.43 dBm -51.85 db -11.85 dB
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sarans. FCC RF Test Report Report No. : FR2D2902A

11AX20MIMO_Ant0_6435_106Tone_RUS3

Spectrum :El

Ref Level 10.00 dBm Offset 16.10 dB Mode Sweep
Count 100/100
[® 1Rm View

Limit ¢heck PABS
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Spectrum Emission Mask Standard: None

Peak Power -11.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -31.740 MHz 200,000 kHz 6.40177 GHz -64.26 dBm -52.38 dB -12.38 dB
-31.740 MHz -21.160 MHz 200,000 kHz 6.40374 GHz -64.29 dBm -52.41dB -12.94 dB
-21.160 MHz -11.580 MHz 200,000 kHz 6.42327 GHz -46.23 dBm -34.35 dB -14.22 dB
-11.580 MHz -10.580 MHz 200,000 kHz 6.42344 GHz -46.75 dBm -34.87 dB -15.17 dB
10.580 MHz 11.580 MHz = 200.000 kHz 6.44658 GHz -56.52 dBm -44.63 dB -24.73 dB
11.580 MHz 21,160 MHz | 200.000 kHz 6.44678 GHz -55.40 dBm -43.51dB -23.35 dB
21.160 MHz 31,740 MHz | 200.000 kHz 6.46672 GHz -64.78 dém -52.90 dB -12.93 dB
31.740 MHz 50,000 MHz = 200,000 kHz 6.48307 GHz -64.36 dBm -52.48 dB -12.48 dB

11AX20MIMO_Ant1_6435_26Tone_RUO

Spectrum

Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS
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-70 dBm

-80 dBm

CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.15dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.620 MHz 200.000 kHz 6.39379 GHz | -64.29 dBm -53.14 dB -13.14 dB
-31.620 MHz -21.080 MHz 200.000 kHz | 6.40355 GHz | -64.63 dBm -53.48 dB -13.67 dB
-21.080 MHz -11.540 MHz 200.000 kHz 6.42345 GHz | -46.93 dBm -35.78 dB -15.78 dB
-11.540 MHz -10.540 MHz 200.000 kHz 6.42348 GHz | -47.43 dBm -36.28 dB -16.58 dB
10.540 MHz 11.540 MHz 200.000 kHz 6.44653 GHz -58.95 dBm -47.80 dB -28.10 dB
11.540 MHz 21.080 MHz 200.000 kHz 6.45605 GHz -64.95 dBm -53.80 dB -25.83 dB
21.080 MHz 31.620 MHz 200,000 kHz 6.46657 GHz -64.66 dBm -53.72 dB -13.77 dB
31.620 MHz 50.000 MHz 200,000 kHz 6.48372 GHz -64.43 dBm -53.28 db -13.28 dB
il J W
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FCC RF Test Repo
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Report No.

11AX20MIMO_Antl_6435_52Tone_RU37

Spectrum :El
Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 6.40050 GHz -64.15 dBm 5278 dB -12.78 dB
-31.620 MHz -21.080 MHz | 200,000 kHz 6.40341 GHz -64.47 dBm -53.11dB -13.15dB
-21.080 MHz -11.540 MHz | 200,000 kHz 6.42338 GHz -46.65 dBm -35.28 dB -15.21 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 6.42349 GHz -46.70 dBm -35.33 dB -16.03 dB
10.540 MHz 11.540 MHz | 200.000 kHz 6.44653 GHz -58.06 dam -46.70 dB -27.00 dB
11.540 MHz 21,080 MHz = 200.000 kHz 6.45587 GHz -64.49 dBm 53.13dB -25.30 dB
21.080 MHz 31,620 MHz = 200,000 kHz 6.46657 GHz -64.79 dém 53.43 dB -13.48 dB
31.620 MHz 50,000 MHz = 200,000 kHz 6.47541 GHz -64.35 dém -52.98 dB -12.98 dB

11AX20MIMO_Antl_6435_106Tone_RU53

Spectrum
Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.35dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimi
-50.000 MHz -31.620 MHz 200.000 kHz 6.40315 GHz | -64.08 dBm -52.73 dB -12.73 dB
-31.620 MHz -21.080 MHz 200.000 kHz 6.40341 GHz | -64.78 dBm -53.44 dB -13.46 dB
-21.080 MHz -11.540 MHz 200.000 kHz 6.42345 GHz | -46.12 dBm -34.77 dB -14.76 dB
-11.540 MHz -10.540 MHz 200.000 kHz 6.42348 GHz -46.15 dBm -34.81 dB -15.11 dB
10.540 MHz 11.540 MHz 200.000 kHz 6.44652 GHz -55.61 dBm -44.27 dB -24.77 dB
11.540 MHz 21.080 MHz 200.000 kHz 6.44686 GHz -54.32 dBm -42.97 dB -22.70 dB
21.080 MHz 31.620 MHz 200,000 kHz 6.46644 GHz -64.76 dBm -53.42 db -13.63 dB
31.620 MHz 50.000 MHz 200,000 kHz 6.48072 GHz -64.30 dBm -52.95 db -12.95 dB
JU J [T ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

: A2-347 of 408

: FR2D2902A



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902A

11AX20MIMO_Ant0_6475_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm Offset 15.85 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 6.43100 GHz -64.56 dBm -52.54 dB -12.54 dB
-31.620 MHz -21.080 MHz | 200,000 kHz 6.44341 GHz -65.13 dBm -53.11dB -13.15dB
-21.080 MHz -11.540 MHz | 200,000 kHz 6.46330 GHz -48.35 dBm -36.33 dB -16.19 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 6.46348 GHz -48.50 dBm -36.48 dB -16.78 dB
10.540 MHz 11.540 MHz | 200.000 kHz 6.48653 GHz -59.82 dBm -47.80 dB -27.90 dB
11.540 MHz 21,080 MHz = 200.000 kHz 6.49605 GHz -65.14 d&m -53.12dB -25.15 dB
21.080 MHz 31,620 MHz = 200,000 kHz 6.50655 GHz -64.87 dém -52.85 dB -12.93 dB
31.620 MHz 50,000 MHz = 200,000 kHz 6.52090 GHz -64.58 dBm -52.56 dB -12.56 dB
)il ARREREED e

11AX20MIMO_Ant0_6475_52Tone_RU37

Spectrum
Ref Level 10.00 dBm Offset 15.85 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.45dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | Powerabs | PowerRel |
-50.000 MHz -31.620 MHz 200.000 kHz 6.43194 GHz | -64.27 dBm -51.83 dB
-31.620 MHz -21.080 MHz 200.000 kHz 6.44349 GHz | -64.98 dBm -52.53 dB
-21.080 MHz -11.540 MHz 200.000 kHz 6.46345 GHz | -47.32 dBm -34.88 dB
-11.540 MHz -10.540 MHz 200.000 kHz 6.46347 GHz -48.23 dBm -35.78 dB
10.540 MHz 11.540 MHz 200.000 kHz 6.48653 GHz -58.57 dBm -46.12 dB
11.540 MHz 21.080 MHz 200.000 kHz 6.49606 GHz -64.83 dBm -52.38 dB
21.080 MHz 31.620 MHz 200,000 kHz 6.50654 GHz -65.02 dBm -52.58 dB -12.67 dB
31.620 MHz 50.000 MHz 200,000 kHz 6.50711 GHz -64.55 dBm -52.10 dB -12.10 dB
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sarans. FCC RF Test Report

Report No. : FR2D2902A

11AX20MIMO_Ant0_6475_106Tone_RUS3

Spectrum :El
Ref Level 10.00 dBm Offset 15.85 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 6.43145 GHz -64.32 dBm -51.89 dB -11.89 dB
-31.620 MHz -21.080 MHz | 200,000 kHz 6.44341 GHz -64.79 dBm 52.37 dB -12.40 dB
-21.080 MHz -11.540 MHz | 200,000 kHz 6.46335 GHz -46.60 dBm -34.17 dB -14.08 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 6.46347 GHz -47.22 dBm -34.80 dB -14.90 dB
10.540 MHz 11.540 MHz | 200.000 kHz 6.48653 GHz -56.22 dBm -43.80 dB -24.10 dB
11.540 MHz 21,080 MHz = 200.000 kHz 6.48670 GHz -55.04 dBm -42.61dB -22.48 dB
21.080 MHz 31,620 MHz = 200,000 kHz 6.50661 GHz -64.89 dém -52.46 dB -12.48 db
31.620 MHz 50,000 MHz = 200,000 kHz 6.51014 GHz -64.52 dBm -52.10 dB -12.10 dB

11AX20MIMO_Ant1_6475_26Tone_RUO
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Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.71dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.620 MHz 200.000 kHz 6.43240 GHz | -64.59 dBm -53.87 dB -13.87 dB
-31.620 MHz -21.080 MHz 200.000 kHz | 6.44365 GHz | -64.75 dBm -54.04 dB -14.34 dB
-21.080 MHz -11.540 MHz 200.000 kHz 6.46345 GHz | -46.61 dBm -35.89 dB -15.88 dB
-11.540 MHz -10.540 MHz 200.000 kHz 6.46347 GHz | -47.26 dBm -36.55 dB -16.65 dB
10.540 MHz 11.540 MHz 200.000 kHz 6.48653 GHz -59.07 dBm -48.35 dB -28.45 dB
11.540 MHz 21.080 MHz 200.000 kHz 6.49569 GHz -65.04 dBm -54.32 dB -26.64 dB
21.080 MHz 31.620 MHz 200,000 kHz 6.50659 GHz -65.09 dém -54.38 db -14.42 dB
31.620 MHz 50.000 MHz 200,000 kHz 6.51307 GHz -64.54 dBm -53.82 db -13.82 dB
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11AX20MIMO_Antl_6475_52Tone_RU37

Spectrum :El
Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 6.42618 GHz -64.22 dBm -53.05 dB -13.05 dB
-31.620 MHz -21.080 MHz | 200,000 kHz 6.44360 GHz -64.72 dBm -53.55 dB -13.80 dB
-21.080 MHz -11.540 MHz | 200,000 kHz 6.46338 GHz -46.67 dBm -35.50 dB -15.43 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 6.46347 GHz -46.68 dBm -35.71 dB -15.81 dB
10.540 MHz 11.540 MHz | 200.000 kHz 6.48653 GHz -58.32 dBm -47.15 dB -27.25 dB
11.540 MHz 21,080 MHz = 200.000 kHz 6.49569 GHz -64.59 dBm -53.42dB -25.75 dB
21.080 MHz 31,620 MHz = 200,000 kHz 6.50639 GHz -64.73 dém -53.56 dB -13.83 dB
31.620 MHz 50,000 MHz = 200,000 kHz 6.50869 GHz -64.41 dém -53.24 dB -13.24 dB

Date: 2.FEB.2023 11:5

11AX20MIMO_Antl_6475_106Tone_RU53
Spectrum

Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.07 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.620 MHz 200.000 kHz 6.42876 GHz | -64.45 dBm -53.37 dB -13.37 dB
-31.620 MHz -21.080 MHz 200.000 kHz | 6.44347 GHz | -65.03 dBm -53.95 dB -14.05 dB
-21.080 MHz -11.540 MHz 200.000 kHz 6.46345 GHz | -45.17 dBm -34.10 dB -14.10 dB
-11.540 MHz -10.540 MHz 200.000 kHz 6.46347 GHz | -45.94 dBm -34.86 dB -14.96 dB
10.540 MHz 11.540 MHz 200.000 kHz 6.48653 GHz -55.47 dBm -44.40 dB -24.50 dB
11.540 MHz 21.080 MHz 200.000 kHz 6.48690 GHz -54.92 dBm -43.85 dB -23.55 dB
21.080 MHz 31.620 MHz 200,000 kHz 6.50654 GHz -64.92 dBm -53.85 dB -13.95 dB
31.620 MHz 50.000 MHz 200,000 kHz 6.51009 GHz -64.49 dBm -53.42 db -13.42 dB
il J Gy
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Report No. : FR2D2902A

11AX20MIMO_Ant0_6515_26Tone_RU8

Spectrum o
Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.48001 GHz -64.58 dBm -52.93 dB -12.93 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.48351 GHz -65.24 dBm -53.58 dB -13.58 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.49419 GHz -65.06 dBm -53.40 dB -25.55 dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.50351 GHz -58.74 dBm -47.08 dB -27.18 dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.52649 GHz -47.62 dBm -35.96 dB -16.26 dB
11.500 MHz 21,000 MHz | 200.000 kHz 6.52652 GHz -47.50 dBm -35.84 dB -15.83 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.54621 GHz -64.71 dém -53.05 dB -13.30 dB
31.500 MHz 50,000 MHz = 200,000 kHz 6.56210 GHz -64.40 dBm -52.74 dB -12.74 dB
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Spectrum
Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.55dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.500 MHz 200.000 kHz 6.47735 GHz | -64.54 dBm -53.00 dB -13.00 dB
-31.500 MHz -21.000 MHz 200.000 kHz | 6.48352 GHz | -65.06 dBm -53.51 dB -13.53 dB
-21.000 MHz -11.500 MHz 200.000 kHz 6.49428 GHz | -64.29 dBm -52.75 dB -24.98 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.50352 GHz | -57.67 dBm -46.13 dB -26.43 dB
10.500 MHz 11.500 MHz 200.000 kHz 6.52649 GHz -47.17 dBm -35.63 dB -15.73 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.52658 GHz -46.68 dBm -35.14 dB -15.06 dB
21.000 MHz 31.500 MHz 200,000 kHz 6.54644 GHz -64.66 dBm -53.32 dB -13.39 dB
31.500 MHz 50.000 MHz 200,000 kHz 6.56146 GHz -64.31 dBm -52.76 db -12.76 dB
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11AX20MIMO_Ant0_6515_106Tone_RUS54

Spectrum :El
Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -10.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.47762 GHz -64.41 dBm -53.70 dB -13.70 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.48353 GHz -65.12 dBm -54.41 dB -14.44 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.50324 GHz -54.24 dBm -43.52 dB -23.31dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.50351 GHz -54.90 dBm -44.18 dB -24.28 dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.52649 GHz -45.57 dBm -34.85dB -14.95 dB
11.500 MHz 21,000 MHz | 200.000 kHz 6.52653 GHz -45.00 dBm -34.29 dB -14.26 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.54649 GHz -64.83 dém 54.12 dB -14.13 dB
31.500 MHz 50,000 MHz = 200,000 kHz 6.54722 GHz -64.28 dém -52.56 dB -13.56 dB
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Spectrum
Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.47559 GHz | -64.75 dBm -53.91 dB -13.91 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.48344 GHz | -65.26 dBm -54.42 dB -14.43 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.49448 GHz | -64.81 dBm -53.96 dB -26.41 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.50349 GHz | -58.79 dBm -47.95 dB -28.05 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.52651 GHz -47.05 dBm -36.21 dB -16.51 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.52653 GHz -46.60 dBm -35.76 dB -15.75 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.54641 GHz -64.99 dBm -54.15 dB -14.33 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.55744 GHz -64.48 dBm -53.63 db -13.63 dB
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11AX20MIMO_Antl_6515_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.57 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 6.47861 GHz -64.51 dBm -52.94 dB -12.94 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 6.48350 GHz -65.21 dBm -53.64 dB -13.70 dB
-21.040 MHz -11.520 MHz 200,000 kHz 6.50344 GHz -56.67 dBm -45.00 dB -25.06 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 6.50349 GHz -57.54 dBm -45.96 dB -26.06 dB
10.520 MHz 11.520 MHz | 200.000 kHz 6.52652 GHz -47.20 dBm -35.63dB -15.73 dB
11.520 MHz 21,040 MHz | 200.000 kHz 6.52653 GHz -46.93 dBm -35.36 dB -15.35 dB
21.040 MHz 31,560 MHz = 200,000 kHz 6.54628 GHz -64.76 dém -53.19.dB -13.51dB
31.560 MHz 50,000 MHz = 200,000 kHz 6.55780 GHz -64.42 dém -52.85 dB -12.85 dB
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Spectrum

Ref Level 10.00 dBm Offset 15.81 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.47950 GHz | -64.42 dBm -53.39 dB -13.39 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.48349 GHz | -64.88 dBm -53.85 dB -13.90 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.50311 GHz | -54.29 dBm -43.26 dB -22.95 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.50351 GHz | -54.22 dBm -43.19 dB -23.69 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.52652 GHz -45.71 dBm -34.68 dB -14.78 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.52655 GHz -44.99 dBm -33.96 dB -13.94 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.54649 GHz -64.97 dBm -53.94 dB -14.02 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.54697 GHz -64.48 dBm -53.46 db -13.46 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.07 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -11.65dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.49564 GHz -64.38 dBm 52.73dB -12.73dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.50331 GHz -65.05 dBm -53.40 dB -13.52 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.52334 GHz -47.75 dBm -36.10 dB -16.05 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.52340 GHz -47.85 dBm -36.20 dB -16.30 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.54659 GHz -59.23 dBm -47.58 dB -27.88 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.55603 GHz -64.66 dBm -53.01dB -25.15 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.56676 GHz -64.59 dBm -52.94 dB -12.99 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.58160 GHz -63.92 dém 52.27 dB -12.27 dB
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Ref Level 10.00 dBm Offset 16.07 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -11.45dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit

-50.000 MHz -31.800 MHz 200.000 kHz 6.49936 GHz | -64.46 dBm -53.01 dB -13.01 dB
-31.800 MHz -21.200 MHz 200.000 kHz | 6.50323 GHz | -64.88 dBm -53.43 dB -13.46 dB
-21.200 MHz -11.600 MHz 200.000 kHz 6.52332 GHz | -46.97 dBm -35.52 dB -15.45 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.52340 GHz | -46.84 dBm -35.39 dB -15.49 dB
10.600 MHz 11.600 MHz 200.000 kHz 6.54660 GHz -57.87 dBm -46.43 dB -26.53 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.55606 GHz -64.07 dBm -52.63 dB -24.75 dB
21.200 MHz 31.800 MHz 200,000 kHz 6.56676 GHz -64.57 dBm -53.12 dB -13.17 dB
31.800 MHz 50.000 MHz 200,000 kHz 6.57662 GHz -63.50 dBm -52.45 db -12.45 dB
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Spectrum :El
Ref Level 10.00 dBm Offset 16.07 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -11.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.50063 GHz -64.36 dBm -52.99 dB -12.99 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.50340 GHz -64.51 dBm -53.15dB -13.37 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.52340 GHz -45.53 dBm -34.17 dB -14.17 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.52340 GHz -46.09 dBm -34.73 dB -14.83 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.54660 GHz -55.44 dBm -44.07 dB -24.17 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.54683 GHz -53.89 dBm -42.53dB -22.34 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.56664 GHz -64.27 dgm -52.91 dB -13.00 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.57509 GHz -563.85 dBm -52.49 dB -12.49 dB
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Count 100/100
@ 1Rm View
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.68 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 6.49310 GHz | -64.47 dBm -53.78 dB -13.78 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 6.50348 GHz | -64.93 dBm -54.25 dB -14.42 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.52334 GHz | -46.01 dBm -35.33 dB -15.24 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.52344 GHz | -46.90 dBm -36.21 dB -16.31 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.54656 GHz -58.46 dBm -47.77 dB -27.87 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.55606 GHz -64.81 dBm -54.13 dB -26.18 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.56658 GHz -64.55 dBm -53.87 dB -13.99 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.58211 GHz -64.14 dBm -53.46 db -13.46 dB
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Ref Level 10.00 dBm  Offset 15.99 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 6.48933 GHz -64.41 dBm -53.08 dB -13.08 dB
-31.680 MHz -21.120 MHz | 200,000 kHz 6.50342 GHz -64.87 dBm -53.54 dB -13.65 dB
-21.120 MHz -11.560 MHz 200,000 kHz 6.52343 GHz -46.10 dBm -34.77 dB -14.76 dB
-11.560 MHz -10.560 MHz 200,000 kHz 6.52346 GHz -46.26 dBm -34.93 dB -15.23 dB
10.560 MHz 11.560 MHz = 200.000 kHz 6.54655 GHz -57.57 dBm -46.24 dB -26.54 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.55612 GHz -64.42 dBm -53.09dB -25.00 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.56649 GHz -64.56 dBm 53.23 dB -1245 dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.58134 GHz -64.08 dBm -52.75 dB -12.75 dB
- ———
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Ref Level 10.00 dBm  Offset 15.99 dB Mode Sweep
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[® 1Rm View
Limit ¢heck PABS
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.21dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | Powerabs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200.000 kHz 6.50326 GHz | -64.40 dBm -53.19 dB -13.19 dB
-31.680 MHz -21.120 MHz 200.000 kHz 6.50333 GHz | -64.78 dBm -53.57 dB -13.58 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.52332 GHz | -45.42 dBm -34.21 dB -14.12 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.52344 GHz -45.93 dBm -34.73 dB -14.83 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.54656 GHz -55.28 dBm -44.07 dB -24.17 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.54703 GHz -54.78 dBm -43.57 dB -23.18 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.56667 GHz -64.52 dBm -53.31 dB -13.33 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.57410 GHz -64.10 dBm -52.90 db -12.90 dB
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(=)

Ref Level 10.00 dBm Offset 16.02 dB Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -10.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.65028 GHz -63.83 dBm -52.94 dB -12.94 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.66327 GHz -64.57 dBm -53.68 dB -13.76 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.68336 GHz -46.78 dBm -35.80 dB -15.86 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.68342 GHz -46.83 dBm -35.94 dB -16.24 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.70660 GHz -59.02 dBm -48.13 dB -28.23 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.71614 GHz -64.66 dBm -53.77 dB -25.83 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.72670 GHz -64.46 dBm -53.57 dB -13.68 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.74317 GHz -63.92 dém -52.03 dB -13.03 dB
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Hz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.03 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimi
-50.000 MHz -31.800 MHz 200,000 kHz 6.65840 GHz | -64.00 dBm -52.97 dB -12.97 dB
-31.800 MHz -21.200 MHz 200,000 kHz 6.66324 GHz | -64.67 dBm -53.64 dB -13.69 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.68335 GHz | -46.45 dBm -35.42 dB -15.38 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.68340 GHz -46.70 dBm -35.67 dB -15.77 dB

10,600 MHz 11.600 MHz 200.000 kHz 6.70659 GHz -57.59 dBm -46.56 db -26.86 dB
11.600 MHz 21,200 MHz 200.000 kHz 6.71608 GHz -64.10 dBm -53.06 dB -25.17 dB
21,200 MHz 31.800 MHz 200.000 kHz 6.72678 GHz -654.41 dBm -53.36 dB -13.41 dB
31.800 MHz 50,000 MHz 200.000 kHz 6.74313 GHz -63.77 dBm 5274 dB -12.74 db
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